
Issue 182. November 2013

Changing Currents – Water New Zealand’s  
Annual Conference; Awards and Conference Report 

Hynds Paper of the Year 2013 –  
Conquering Extreme Turbidity





WATER NOVEMBER 2013 1WATER NOVEMBER 2013 1

Contents 

Postal: PO Box 1316, Wellington 6140
Level 12, Greenock House,  
39 The Terrace, Wellington, 6011
P +64 4 472 8925, F +64 4 472 8926 
enquiries@waternz.org.nz
www.waternz.org.nz 

President: Steve Couper
Board Members: Brent Manning, Hugh Blake-
Manson, Kelvin Hill, Dukessa Blackburn-Huettner, 
Adrian Hynds, Helen Atkins, Rob Williams 
Chief Executive: Murray Gibb
Manager Advocacy & Learning:  
Peter Whitehouse
Manager, Governance & Marketing:  
Hannah Smith 
[...]
the Regional Council to regulate to prevent any increase in erosion. 
The EnvC permitted the removal of the words ‘any increase in.’ Kós 
J agreed with Federated Farmers that this substantially changed 
the meaning of the section, so as to widen the scope from human-
caused erosion, to include naturally-occurring erosion. The Judge in 
allowing the appeal on this point required that the words in question 
be reinserted, or the phrase ‘accelerated erosion’ be inserted, being 
a term of art dened as human-caused erosion.12

The ndings of the Court can be distilled into three categories:
1. The Environment Court had carefully examined the evidence and 

was entitled to reach its decision:
In response to questions 1, ..., Kós J held that the EnvC had been 
aware of all the relevant evidence, was permitted to rely on 
evidence from joint witness conferencing agreements,13 and had 
not made errors of law in ... 

Regarding Q114, the Court distinguished Man O’War Station15 
in which only passing reference had been made to the original 
Council decision, holding instead that the Court acknowledged 
that not all parties had agreed in alternative dispute resolution but 
the Court had nonetheless paid the changes from the appealed 
version “exhaustive attention.”16 The Judge considered that a 
narrow interpretation of the EnvC’s jurisdiction under cl 14, Sch1 
of the Act was not necessary,17 and reiterated this throughout the 
judgment.18

Regarding Q4, Kós J held that the EnvC was entitled to accept 
the evidence they wished, particularly in the balancing act of 
an s32 assessment on the practicality and cost effectiveness of 

           



WWW.WATERNZ.ORG.NZ26

 Legal

requiring parties to achieved resource consent. Kós J reiterated 
that the standard of appeal was a high one, almost irrationality, 
and the EnvC came to a legitimate conclusion.19 Qs 5 and 6 
regarding relevant considerations were decided the same way,20 
as were qs 7.21

Where interpretation of a policy was disputed, the EnvC 
had jurisdiction to clarify the interpretation by adding in clearer 
language.22 

to vegetables effectively, and the argument tended not to 
advance the intended outcome that commercial vegetable 
growing not be included in the LUC scheme.30

Comment
The decision is thorough, and clearly details the evidential and 
jurisdictional support for each decision. The appellants have an 
understandable and tangible interest in resisting limits, but as the 
case points out through its strict adherence to jurisdiction, it is the 
Council’s prerogative to set these limits, and little the Court can do 
to change policy at the appeal stage. The decision highlights the 
distinction between the political submissions process, which provides 
wide scope for changing proposed plans and expressing views, and 
the more restrictive judicial process which follows. A reader of the 
judgment is encouraged to look out for linguistic rarities such as 
‘bailiwick’ and ‘apostasy’ in Kós J’s vocabulary. ¢

Footnotes
1Our thanks to Phoebe Mason who greatly assisted in producing this article
2Peter Dunne Changes to RMA (Press Release, United Future: 1 October 2013).
3Maori Party RMA Changes Strike a Rock (Press Release: 10 Sept 2013).
4Maori Party RMA Changes Strike a Rock (Press Release: 10 Sept 2013).
5John Banks, Doing Nothing on Resource Management Reform is Not an Option 

(Press Release, ACT New Zealand: 11 Sept 2013).
6Parliamentary Commissioner for the Environment Proposed Changes Unbalance 

RMA (Press Release, PCE: 1 March 2013).
7BusinessNZ RMA Reforms Misunderstood (Press Release: 13 Sept 2013).
8Federated Farmers NZ RMA Reform Bill Third Reading ‘a reform entree’ (Media 

Release: 4 Sept 2013).
9Sir Geoffrey Palmer QC Memorandum to Bryce Johnson, Chief Executive Fish & 

Game (22 May 2013).
10Environmental Defence Society EDS welcomes Maori Party and United Future 

opposition to RMA reforms (Media Release: 11 Sept 2013).
11At [28] and throughout.
12At [148–159].
13Regarding Q3 on the treatment of joint witness conferencing evidence, at [56–

64].
14The argument that the Environment Court should have considered the sections 

of the POP which had been altered in negotiations pre-hearing, as they were not 

unconditionally agreed, at [33].
15Man O’War Station Ltd v Auckland Regional Council [2001] NZRMA 235 (HC) at 

[57] and [67] 
16At [42].
17At [49–52].
18Regarding q19 at [173].
19At [73].
20At [84]; at [85].
21At [87].
22Regarding q15, at [140–146].
23At [100].
24At [102].
25Whether the Environment Court failed to consider and determine whether it had 

jurisdiction to include the deposited sediment limit in the POP, at [44].
26At [56–57].
27Regarding q12 on the jurisdiction of the EnvC to add in a policy, at [128].
28Regarding q18 [160–172].
29At [115].
30At [119–120].

“Regarding an argument that 
the POP did not give effect to 
the National Policy Statement 
on Freshwater Management 
(NPSFM), Kós J held that due to 
the preparations for the plan 
having begun in 2007, and the 
NPSFM coming into force in 2011, 
implementation where ‘practically 
reasonable’ did not require 
implementation before 2014.”

Regarding an argument that the POP did not give effect 
to the National Policy Statement on Freshwater Management 
(NPSFM), Kós J held that due to the preparations for the plan 
having begun in 2007, and the NPSFM coming into force in 2011, 
implementation where ‘practically reasonable’ did not require 
implementation before 2014.23 However, the Judge noted that 
if the Council were to fail to give effect to the NPSFM in future, 
parties could seek declaratory relief or judicial review at that 
point.24

2. The Environment Court had jurisdiction to make its decision as 
long as a submission to the Court had raised the issue to which 
the decision related 
Regarding Q2,25 Kós J held that the EnvC was entitled to permit 
the Council to add into the POP a ‘deposited sediment limit,’ as 
although the earlier versions of the POP had not included such a 
reference, three factors brought it within the EnvC;’s jurisdiction 
under Sch1, RMA: 
a. It was responsive to the core monitoring responsibility of the 

Council under s35(2); 
b. It was responsive to submissions by Fish & Game in support 

of the inclusion; and 
c. It was not evidently causative of prejudice to any party.26 

This reasoning was repeated throughout the judgment, 
rstly relying on the no prejudice prong,27 and secondly 
regarding jurisdiction as stemming from a concern raised in 
submissions.28 

3. Simple rejection of points of appeal on the facts: 
Kós J rejected the arguments put forward under questions 9 and 
10 as not disclosing the effect alleged by the appellants. The 
difculty ascribed to a generic reference to a computer modelling 
system, OVERSEER, which operates in specic versions, was held 
to be overstated as the Code of Practice included in the regime 
could assess the sufciency of any one version.29 Additionally, 
the claim that OVERSEER was a system to be applied to pastoral 
land use, and inappropriate for commercial vegetable growing 
was rejected as parties agreed that the system could be applied 

           



WATER SEPTEMBER 2013 27

Governance 

           



WWW.WATERNZ.ORG.NZ28

 Wastewater

WWW.WATERNZ.ORG.NZ28

WATER is pleased to include the Hynds 
Paper of the Year Silver Medal winning 
Paper from Water New Zealand’s Annual 
Conference in this issue.

Tahuna WWTP – 
An Innovative 
Conversion 
of Primary 
Sedimentation 
Tanks to the 
High Rate 
Activated 
Sludge Process 
R. W. Bouman and H. E. Archer – 
CH2M Beca Ltd, B Turner – Dunedin 
City Council

Abstract
CH2M Beca Ltd was engaged by Dunedin 
City Council (DCC) to undertake the 
concept and detailed design of Stage 2 
of the Tahuna Wastewater Treatment Plant 
(WWTP) Upgrade. The population served is 
120,000 and the peak wet weather ow is 
4,000L/s. Prior to the Stage 2 upgrade, the 

WWTP consisted of primary sedimentation 
and chlorine disinfection. The Stage 2 
upgrade to secondary treatment was 
required to improve the efuent quality 
and allow ultraviolet light (UV) disinfection 
to replace chlorination. 

The liquid stream upgrading included  
the new processes of Grit Removal, and  
High Rate Activated Sludge (HRAS). The 
length of the existing primary sediment-
ation tanks (PSTs) allowed establishment 
of three zones (grit removal, aeration, 
sedimentation) using new partition walls 
and a modied inlet. Conversion of the PSTs 
included a number of novel approaches 
such as; converting former sludge hoppers 
to grit hoppers, rubber-lined grit pumps, 
suction removal of sludge from rectangular 
tanks, modication of existing travelling 
bridge scrapers, coarse screw collection of 
scum, submerged tube launders coupled 
with a weir at the sedimentation tank out-
let, and very high speed aeration blowers 
with direct-coupled motors and integral 
variable speed drives (no gearboxes). 

This paper describes the methodology 
and reasons for selecting the HRAS 
process, the innovations and other unique 
features required for the conversion of the 
PSTs to this process, and how the process 
has performed.

Keywords 
Wastewater treatment, primary sed-
imentation, tank conversion, high rate 
activated sludge process, high speed 
aeration blowers, grit removal, Tahuna 
Wastewater Treatment Plant, Dunedin 

1. Introduction  
1.1 Tahuna WWTP
Dunedin City Council’s (DCC) Tahuna 
Wastewater Treatment Plant (WWTP) serves 
a population of 120,000 and the design 
peak wet weather ow is 4,000L/s, making 
it the second largest treatment plant 
in the South Island. Recently, the plant 
was upgraded to improve the efuent 
quality and enable ultraviolet light (UV) 
disinfection to replace chlorination. 

1.2 Stage 1 Upgrade
The Musselburgh Pump Station delivered 
wastewater from most of Dunedin to the 
Tahuna WWTP where wastewater was 
settled in three relatively large (16 m wide 
by 75 m long) Primary Sedimentation 
Tanks (PSTs) housed in a building. Settled 
efuent was dosed with chlorine (sodium 
hypochlorite) at a ow measurement 
ume. 

The Stage 1 Upgrade entailed 
installation of a 1,100m-long Ocean Outfall 

and Outfall Pump Station to replace a short 
sea outfall (at Lawyers Head), with work 
completed in 2009. Disinfected ow could 
travel by gravity to the Ocean Outfall, 
or via boost pumps at the Outfall Pump 
Station during wet weather ows or during 
outfall ushing. Prior to the outfall is the 
Papatuanuku Junction Chamber (PJC), 
which has large rocks in the base to full 
the Papatuanuku function of “contact with 
Mother Earth” that makes the discharge of 
wastewater to the ocean more culturally 
acceptable. 

1.3 Stage 2 Upgrade
The Stage 2 upgrade to secondary 
treatment was required to improve the 
efuent quality and enable UV disinfection 
to replace chlorination.

The liquid stream upgrading involved 
inlet ne screening with Suboscreens 
(relocated from those at the Musselburgh 
Pump Station, which were replaced by 
coarse screens), Grit Removal, a High 
Rate Activated Sludge Process (within 
the former primary sedimentation tanks), 
Biotransformation Trickling Filters (BTFs), and 
UV Disinfection – refer Figure 1.

The solids stream upgrading involved 
gravity belt thickeners and centrifuges at 
the Tahuna WWTP. Dewatered sludge cake 
is either combusted in the existing Tahuna 
incinerator, or transported to DCC’s Green 
Island WWTP which had spare digestion 
capacity due to industry closures. Some 
sludge is taken directly to the Green Island 
Landll.

1.4 Flow Capacities 
Design average ow is 500L/s and maximum 
ow to the HRAS Process is 2,800L/s (or 5.6 
times average ow). Flow greater than 
2,800L/s bypasses the HRAS process via an 
actuated penstock. Flow up to 2,800L/s 
receives grit removal, HRAS aeration and 
sedimentation. 

Thinking about 

advertising in the 

next issue of

WATER?

For an ad  

package to suit  

your needs 

 contact:

Noeline Strange

Ph: 09 528 8009

Mb: 027 207 6511

E: n.strange@xtra.co.nz

“This paper describes 
the methodology and 
reasons for selecting 
the HRAS process, the 
innovations and other 
unique features required 
for the conversion of the 
PSTs to this process, and 
how the process has 
performed.”

           



WATER NOVEMBER 2013 29

 Wastewater 

Figure 1 – Tahuna WWTP Process Flow Diagram of the Stage 2 Upgrade

The Chorine Contact Tank is retained 
as a blind tank to store volume for Outfall 
Flushing. The existing chlorination system has 
been retained as a backup if a discharge 
to the former Lawyers Head Outfall is ever 
required.

HRAS-treated ow is pumped to the 
BTFs along with any recirculation ow from 
the BTFs. Flow up to 1,400L/s is pumped to 
the BTFs and UV disinfection stage. Flow 
greater than 1,400L/s is spilled to the Outfall 
Pump Station. Treated ow from secondary 
treatment (BTFs and UV) is recombined with 
the BTF Feed Bypass ow and either passes 
to the Papatuanuku Junction Chamber by 
gravity, or is pumped to the Papatuanuku 
Junction Chamber by the Outfall Pumps. 

The Treatment Plant operates in one of 
three modes at any given time. These are:
• Normal Treatment Mode (minimum 

night time ow to peak wet weather 
ow of 4,000L/s)

• BTF Flushing Mode (once daily for each 
BTF at 375L/s for 40 minutes duration)

• Outfall Flushing Mode (once daily at 
3,200L/s for 10 minutes duration)

Each BTF is sequentially ushed for a period 
of 40 minutes once a day to control the 
biolm within the BTFs. The ushing of each 
BTF is normally undertaken during the late 
evening or night to avoid conict with daily 
Outfall ushing and to coincide with lower 
inuent ow and load. The timing of the BTF 
ush can be adjusted to select the desired 
incoming ow conditions for ushing.

The Ocean Outfall is ushed daily to 
scour settled solids and trapped air. The 
Ocean Outfall ushing is undertaken mid-
morning to coincide with the diurnal peak 
incoming ow (dry weather conditions Qi 
of 500 to 800L/s) to assist achieving the 
desired ush duration (10 minutes) and ow 
rate (3,200L/s). 

The remainder of this paper focuses 
on the HRAS process. Archer et al. (2013) 
provides a more detailed description of the 
complete upgrade. Glasgow et al. (2013) 
discusses the BTF aspects of the process.

2. HRAS – an Advanced Primary 
Treatment Process 
2.1 Why HRAS?
Treatment options for the Stage 2 upgrade 
were analysed extensively. Considering all 
practical treatment processes, a long list of 
29 liquid treatment options was generated. 
This was reduced to a short list of nine 
options for more detailed analysis. These 
options were evaluated on a quadruple 
bottom line basis (cultural, economic, 
environmental, and social), the results 
of which are shown in Figure 2. From this 
analysis, three options were carried forward 
as preferred. These were: 
• Contact Stabilisation and UV disinfection 

– Option 6
• Biotransformation Trickling Filter (BTF) 

and UV Disinfection (no secondary 
clarier) – Option 7

• High Rate Activated Sludge, BTF and 
UV Disinfection (no secondary clarier) 
– Option 9

Further analysis of these options was 
presented to DCC, with the HRAS process 
being selected for implementation. The 
main advantages of the HRAS process in 
this case were:
• Reducing the biochemical oxygen 

demand (BOD5) load on the downstream 
BTF, and so reduce its size (and cost) 

• Enabling the BTF to treat the wastewater 
to meet the consent conditions

• Enabling the BTF to produce wastewater 
that is able to be disinfected by UV 
irradiation without the need for a 
secondary clarier 

• The ability to convert the existing PSTs 
into an HRAS process 

2.2 Partitioning the Existing PSTs
The length of the existing three PSTs, 75m, 
enabled the partitioning of the tanks into 
three zones for grit removal, aeration and 
sedimentation. The key to this is that the 
HRAS process only required 1 – 2 hours of 
hydraulic retention time in the aeration 